


Meropenem 1gm inj 

Meropenem 500mg inj

Meropenem 1gm+Sulbactam 500mg inj

Meropenem 500mg+Sulbactam 250mg inj 

Meropenem 250mg inj 

Meropenem 125mg inj 

Doripenem 500mg 

Doripenem 1000mg 

Imipenem 500mg+Cilastatin 500mg

Imipenem 1gm+Cilastatin 1gm

Imipenem 250mg+Cilastatin 250mg 

Meropenem 1gm + Tazobactam 125mg Inj.

Meropenem 1gm + Tazobactam 500mg Inj.

Meropenem 1gm + Sulbactam 500mg + EDTA inj

Meropenem 1gm + Tazobactam 125mg + EDTA inj

Meropenem 1gm + EDTA inj

Meropenem 500mg + EDTA inj

Meropenem 1gm + Sulbactam 1gm

Doxycycline Inj

Vancomycin-250 

Vancomycin-500 

Vancomycin-1000

Vecuronium bromide 4/10mg 

Glutathione-600

Artesunate 60mg 

Artesunate 120 mg 

Hydrocortisone 100mg

Hydrocortisone 200mg 

Aciclovir 250 mg 

Aciclovir 500 mg 

Teicoplanin 200mg 

Teicoplanin 400mg 

Aztreonam 500mg 

Aztreonam 1000mg 

Aztreonam 250mg 

Glutathione-1200

Tigecycline 50mg Injection

Glutathione 600mg Injection

Glutathione 1200mg Injection

Anidulafungin 50/100mg Injection

Minocycline 100mg injection

Colistimethate 1MIU

Colistimethate 2MIU 

Colistimethate 3MIU 

Colistimethate 4.5MIU 

Polymyxin-B 750000 injection

Polymyxin-B 500000 injection

Voriconazole 200mg injection 

Clarithromycin-500 

Ertapenem 1gm

Caspofungin 50mg

Caspofungin 70mg 

Micafungin 50mg Inj

Micafungin 100mg Inj 

Ulinastatin 100000IU 

Daptomycin 350/500mg Inj. 

Amphotericin-B 50mg Inj.

Tenoxicam 20mg Inj.

1.

2.

3.

4.

5.

6.

7.

8.

9.

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

Amoxycillin + Clavulanate 1.2gm 

Ampicillin + Sulbactam 1.5gmPiperacillin 1gm+Tazobactam 125 mg 

Piperacillin 2gm+Tazobactam 250 mg

Piperacillin 4gm+Tazobactam 500mg 

Ticarcillin 3gm+Clavulanate 100mg

Flucloxacillin 500mg

Flucloxacillin 1gm
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Azithromycin 500 mg

Methylprednisolone sod. succinate 1gm Inj.

Methylprednisolone sod. succinate 40mg Inj.

Methylprednisolone sod. succinate 500mg Inj.

Methylprednisolone sod. succinate 125mg Inj.

Rabeprazole 20mg

Pantoprazole 40mg 

Esomeprazole 40mg 

Cerebroprotein Hydrolysate 60mg inj

Thiopental 500/1000mg Inj.

Dexamethasone Sodium Phosphate 4mg/ml

Nandrolone decanoate Injection 25/50mg

Ondansetron Injection 2ml

Iron Sucrose Injection USP 

Cholecalciferol (Vit.D3) Injection 1ml 

L-Ornithine-L-Aspartate Injection 

Noradrenaline Bitartrate 2mg/2ml 

Terlipressin Injection 

Citicoline Injection 2/4ml 

Clindamycin 2ml Inj.

Clindamycin 4ml Inj.

Tranexamic Acid Injection BP 

Labetalol HCL Injection USP

Levetiracetam Injection USP

Labetalol inj 20mg/4ml inj 

Edaravone 20ml 

Ascorbic acid 1.5gm/6ml 

Heparin 5000 IU 5ml 

Heparin 25000 IU 5ml

Levocarnitine 5ml

Levosulpiride 2ml Inj

Octreotide 50/100mcg

Dobutamine 250mg/5ml Inj

Thiamine 100mg

Enoxaparin 20/40/60/80mg (PFS/Amp)

Thymosin Alfa 1.6mg

Sildenafil Citrate Inj.

L-Alanyl L- Glutamine IV 50ml

Mephentermine Sulphate Inj. Propofol Injection IP
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Ceftriaxone 1/2/3gm 

Ceftriaxone 1gm + Sulbactam 500mg 

Ceftriaxone 1gm + Tazobactam 125mg

Cefuroxime 750 mg

Cefuroxime 1.5gm

Cefepime 1gm 

Cefepime 1gm +Tazobactam 125mg 

Cefpirome Sulphate1 gm

Cefpirome Sulphate 1gm+ Sulbactam 500mg 

Cefoperazone 1gm 

Cefoperazone 500mg Sulbactam 500mg

Cefoperazone 1gm+Tazobactam 125mg 

Cefoperazone 1 gm + Sulbactam 500 mg

Ceftazidime 1gm 

Ceftazidime 1gm+Tazobactam 125mg 

Fosfomycin 4gm

Ceftizoxime 1gm 

Ceftizoxime 1gm + Sulbactam 500mg
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